

*M 11/02
15/06/05
d/c*

Haemophilia Centre and Haemostasis Unit
Director: Professor Christine A Lee MA MD DSc (Med) FRCP FRCPsych
Consultant: Dr Steven A Brown MD FRCP MRCPsych
Associate Specialist: Dr Thynn Thynn Yoo MSc MD MRCP
Nurse Consultant: Sister Christine Harrington, RSCN, Cert Ed
SK/RM/919375

Tel No: 0207 830 2965
Email: Simon.Brown@nhs.uk
Fax No: 0207 472 9798

GRO-C

Medical Specialties Division
Royal Free Hospital
Pond Street
London NW3 2QG

4th July 2005 (dictated 04/07/05)

Dr Mark Hamilton
Consultant Gastroenterologist
Department of Gastroenterology
Royal Free Hospital

Dear Dr Hamilton

Re: Mark Antony WARD - d.o.b. **GRO-C** 69

GRO-C

*M 11/02
15/06/05
d/c*

RECEIVED
6 JUL 2005

Diagnosis: Severe Haemophilia A
HIV infection on HAART treatment
Hepatitis C type 1 never treated
Previous left knee replacement
Renal impairment

I would be grateful if you could see this gentleman who has an eight-week history of abdominal pain. His main symptoms are left sided loin pain radiating down to the groin, but also symptoms of bloating, particularly after eating and generalised abdominal pain. He had a loss of appetite and has lost about half stone in weight. There has been no improvement with Omeprazole and at time the pain is so bad that he is requiring prn Oramorph. Physical examination is essentially normal with only occasional mild left sided abdominal tenderness. In terms of investigation a CT scan of his abdomen on the 14th June showed mild splenomegaly with a spleen measuring 9.5cm. Of note in May 2004 an ultrasound showed a spleen of 11cm. The CT also showed multiple small volume lymph nodes in the para aortic region, but no larger than 1.5cm. He then went on to have a barium meal on the 30th of June, which was normal. He had a previous history of renal stones, which was apparently a complication of one of his HIV medications. However, the CT scan this time reported normal kidneys and no stones were identified. The patient has also been reviewed by Dr Bhagani's team and they are unable to explain this abdominal pain. I would be grateful if you could review him in terms of further investigations and consideration of a colonoscopy. Of note he is on the list as being at risk of exposure to nvCJD, therefore biopsies at colonoscopy will be a problem.

Current medications: Tenofovir 245mg once a day, Abacavir 600mg once a day, Kaletra 399mg bd, Cotrimoxazole 960mg od, Ondansetron 4mg bd, Colpermin 2 tabs tds, Cetirizine 10mg at night, Omeprazole 20mg once a day.

Yours sincerely

GRO-C

Dr Shireen Kassam
SpR Haemophilia

INTERNATIONAL TRAINING CENTRE OF THE WORLD FEDERATION OF HAEMOPHILIA



Royal Free Hampstead NHS Trust Royal Free Hospital, Pond Street, London NW3 2QG Tel: 020 7794 0500 Fax: 020 7830 2468
The Medical specialties division includes emergency and specialist medicine, community medicine and infectious diseases
http://www.rh.nhs.uk